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OCNP6-M01010 TRANSMISSION OCNP6-M01010 Fig.1

Fig.1. TRANSMISSION CASE (=hp4 10 NG o
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 1C748C-10100 TRANSMISSION ASSY 1
2 2 1C730C-11010 CASE, TRANSMISSION L 1
3 2 1C730C-11050 CASE, TRANSMISSION R 1
4 2 1C730C-11070 BOLT, UPPER 8X12 2
5 2 1C730C-11510 PLUG, 20 1
6 2 22217-080000 WASHER, SPRING 8 1
7 2 23490-080002 PLUG, 8 1
8 2 23490-080002 PLUG, 8 1
9 2 24311-000180 O-RING, 1AP18.0 1
10 2 26013-080302 BOLT, M8X 30 8
11 2  26116-080752 BOLT, M8X 75 PLATED 1
10
6
1
Remarks o o

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(1)The inner parts includes Fig.10 from Fig.1. Yes Ves
Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.




OCNP6-M01010 TRANSMISSION OCNP6-M01010  Fig.2

Fig.2. MAIN SHAFT (APANSOIONG o
©)= (F)=
No. Lev. Parts No. Description Qty |
A (B (©) O (B @
1 2 1C730C-12000 SHAFT, MAIN 1
2 2 1C730C-12030 GEAR, MAIN SHAFT 19T 1
3 2 1C729C-12050 GEAR, MAIN SHAFT 10 1
4 2 1C734C-12060 GEAR,MAIN SHAFT 12T 2
5 2 1C734C-12070 GEAR,MAIN SHAFT 14T 1
6 2 1C730C-12080 GEAR, MAIN SHAFT 15T 1
7 2 1C730C-12110 COLLAR, 1
8 2 1C730C-12120 COLLAR, MAIN SHAFT 9 1
9 2 1C730C-12130 COLLAR,MAIN SHAFT 13 1
10 2 1C730C-12140 COLLAR,MAIN SHAFT 15 2
1 2 1C730C-12250 SPACER, 12.5X20X1 1
12 2 22242-000120  RING, 12 1
13 2 22242-000130  RING, 13 1
14 2 24101-062024  BEARING, BALL 6202 1
15 2 24422-153007  SEAL, OIL TC153007 1
: ?ﬁ? rfli(gsure is incorporated in the Transmission(Fig.1 No.1). N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



OCNP6-M01010 Fig.3

OCNP6-M01010 TRANSMISSION
Fig.3. SHIFT SHAFT (=P NSO1DNQ o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 2 1C748C-12200 SHAFT,CHANGE 1
2 2 1C734C-12230 GEAR, CHANGE 25-32 1
3 2 24101-062024 BEARING, BALL 6202 2
3
Remarks ’ Yes . No . Yes . No . N . . A
N.OId‘T>TNew, O.OIdT»‘_SNew, R.OId‘T>_S New, S.Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

* This figure is incorporated in the Transmission(Fig.1 No.1).
Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.




OCNP6-M01010 TRANSMISSION OCNP6-M01010 Fig.4

Fig.4. SIDE CLUTCH SHAFT (APANSOIONG o
(©)= (F)=
No. Lev. Parts No. Description Qty |
(A) (B () O (B) (A
1 2 1C748C-13000 SHAFT,SIDE CLUTCH 2
2 2 1C748C-13030 GEAR,SIDE CLUTCH 46T 1
3 2 1C730C-13040  SHIFTER, SIDE CLUTCH 2
4 2 1C730C-13060 SPRING, SIDE CLUTCH 2
5 2 1C730C-13070  SPACER, 24X30X1.6 2
6 2 24101-060044  BEARING, BALL 6004 2
7 2 24190-080002  BALL, STEEL 1/4 12
8 2 24421203208  SEAL, OIL TC203208 2
8
: -?m? rfli(gsure is incorporated in the Transmission(Fig.1 No.1). N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



OCNP6-M01010 TRANSMISSION OCNP6-M01010 Fig.5

Fig.5. PLANTING SPACE SHIFT SHAFT APANSODNQ o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 2 1C730C-12250 SPACER, 12.5X20X1 2
2 2 1C730C-13240 SPACER, 15X22X1 2
3 2 1C730C-13300 SHAFT, PTO 1
4 2 1C729C-13320 GEAR, 1
5 2 1C748C-13350 GEAR, PTO 28T 1
6 2 1C729C-13360 GEAR, 1
7 2 1C729C-19050 GEAR, 1
8 2 22242-000120 RING, 12 1
9 2 22242-000150 RING, 15 1
10 2 22242-000150 RING, 15 2
Bemarks . . . . . Yes : No . Yes g No . . . g A
This figure is incorporated in the Transmission(Fig.1 No.1). N:Old 2555 New, Q:01d %z New, R:0ld £ New, S:0ld %= New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



OCNP6-M01010 TRANSMISSION OCNP6-M01010 Fig.6

Fig.6. PLANTING DRIVE (APANSOIONG o
(©)= (F)=
No. Lev. Parts No. Description Qty |
(A B € © € (F)
1 2 1C730C-14210 TRANSMISSION,PLANT 1
2 2 22252-000401  RING, 40 1
3 2 24101-062034  BEARING, BALL 6203 1
4 2 24421-174009  SEAL, OIL TC174009 1
5 2 27260-150000  PLUG, 15 1
Fig. 26
Remarks
* This figure is incorporated in the Transmission(Fig.1 No.1). N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.




OCNP6-M01010 TRANSMISSION OCNP6-M01010  Fig.7

Fig.7. PLANTING CLUTCH SHAFT (=hp4 10 NG o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 2 1C729C-14300 SHAFT ASSY, 1
2 3 1C730C-14070 SPRING,SAFETY CLUTCH 1
3 3 1C730C-14080 BRACKET, 1
4 3 1C730C-14120 LINER,17X24X1 4
5 3  22242-000170 RING, 17 1
6 2 24421-173007 SEAL, OIL TC173007 2
Remarks o o

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

* This figure is incorporated in the Transmission(Fig.1 No.1).
Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.




OCNP6-M01010 TRANSMISSION OCNP6-M01010 Fig.8

Fig.8. PLANTING CLUTCH (=P NSO1DNQ o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 2 1C730C-14300 FORK,PLANTING CLUTCH 1
2 2 1C730C-14400 ARM, PLANTING CLUTCH 1
3 2 22137-080000 WASHER, 8 1
4 2 24311-000090 O-RING, 1AP9.0 1
5 2 26051-080002 NUT, M8 1
1
<X
oY
3
5
2
Remarks Yes No Yes No
N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

* This figure is incorporated in the Transmission(Fig.1 No.1).
Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.




OCNP6-M01010 TRANSMISSION OCNP6-M01010 Fig.9

Fig.9. TRANSMISSION CONTROL (APANSOIONG o
(©)= (F)=
No. Lev. Parts No. Description Qty |
A B © ©® (B ©
1 2 1C729C-15000 SHAFT, CHANGE FORK 1
2 2 1C730C-15030 FORK, CHANGE 1
3 2 1C730C-15050 ARM, CHANGE A 1
4 2 1C729C-15100  SHAFT, 1
5 2 1C730C-15130 FORK, PTO CHANGE 1
6 2 1C730C-15210 SHAFT,CHANGE CONTROL 1
7 2 1C730C-15250 ARM, CHANGE B 1
8 2 1C730C-15290  SEAL, OIL TC13287 1
9 2 1C730C-15300 ARM, PTO CHANGE 1
10 2 1C730C-15370  FITTING,CHANGE SHAFT 1
1 2 1C730C-15750  SPRING,FORK 1
12 2 1C730C-15750  SPRING,FORK 1
13 2 22351030020  PIN, SPRING 3.0X20 1
14 2 22351030020  PIN, SPRING 3.0X20 1
15 2 22351-030020  PIN, SPRING 3.0X20 1
16 2 22351050020  PIN, SPRING 5.0X20 1
17 2 22351-050020  PIN, SPRING 5.0X20 1
18 2 22351-050020  PIN, SPRING 5.0X20 1
19 2 24190-100002  BALL, STEEL 5/16 1
20 2 24190-100002  BALL, STEEL 5/16 1
: ?ﬁ? rfli(gsure is incorporated in the Transmission(Fig.1 No.1). N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



OCNP6-M01010 TRANSMISSION OCNP6-M01010 Fig.10

Fig.10. TRANSMISSION CLUTCH (APANSOIONG o
(©)= (F)=
No. Lev. Parts No. Description Qty |
(A B € © € (F)
1 2 1C730C-15350 FORK, SIDE CLUTCH 2
2 2 1C730C-15450 ARM, SIDE CLUTCH L 1
3 2 1C730C-15500 ARM, SIDE CLUTCH R 1
4 2 22351-030018  PIN, SPRING 3.0X18 2
5 2 22351-050018  PIN, SPRING 5.0X18 2
6 2 24311-000090  O-RING, 1AP9.0 2
3
Remarks
* This figure is incorporated in the Transmission(Fig.1 No.1). N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.




OCNP6-M01010 TRANSMISSION OCNP6-M01010 Fig.11

Fig.11. MAIN PULLEY (=hp4 10 NG o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 1C729C-12150 PULLEY,MAIN 1
2 1 22242-000140 RING, 14 1
Fig.2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



OCNP6-M01010 TRANSMISSION
Fig.12. AXLE SHAFT CASE(FRONT)

(A)=AP4,N50-IDNQ
(B)=
©)=

O0CNP6-M01010 Fig.12
)=
©®=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 7C7480-16110 CASEASSY,AXLEF 2
2 2 1C730C-11070  BOLT, UPPER 8X12 4
3 2 1C748C-16110 CASE,BEVELF 2
4 2 1C748C-16120 GEAR,BEVEL 16T DR 2
5 2 1C748C-16150 GEAR,BEVEL 16T DRN 2
6 2 1C734C-31400 PLUG,BORE 40 2
7 2 22157-080000  WASHER, 8 2
8 2 22252-000140  RING, 14 2
9 2 22252-000400  RING, 40 2
10 2 22252-000470  RING, 47 4
11 2 24104-060054  BEARING, BALL 6005UU 2
12 2 24104-062034  BEARING, BALL 6203UU 2
13 2 24104-062044  BEARING, BALL 6204UU 2
14 2 24421-204707  SEAL, OIL TC204707 2
15 2 26013-080202 BOLT, M8X 20 2
16 2 26014-080252 BOLT, M8X 25 4
17 2 26051-080002 NUT, M8 4
18 2 27260-170000  PLUG, 17 2

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



OCNP6-M01010 TRANSMISSION OCNP6-M01010 Fig.13

Fig.13. CONNECTING CASE (=hp4 10 NG o
€)= (F)=
No. Lev. Parts No. Description Qty I R

A B () O (E) R
1 1 1C748C-16210 PIPE,CONNECTION 2
2 1 1C748C-16280 SHAFT,CONDUCTION 2
3 1 1C748C-16290 JOINT 2
4 1 22252-000140 RING, 14 2

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



OCNP6-M01010 TRANSMISSION
Fig.14. AXLE SHAFT CASE(REAR)

(A)=AP4,N50-IDNQ
(B)=
©)=

O0CNP6-M01010 Fig.14
)=
©®=
=

No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 7C7480-16310 CASE ASSY, AXLE R 2

2 2 1C730C-11070 BOLT, UPPER 8X12 4

3 2 1C6220-13350 SEAL, TCFYX254011.9 2

4 2 1C748C-16310 CASE,AXLE 2

5 2 1C748C-16340 GEAR,BEVEL 8T 2

6 2 1C748C-16350 SHAFT,AXLE 2

7 2 1C748C-16410 LID,AXLE CASE 2

8 2 22252-000400 RING, 40 2

9 2 24104-062014 BEARING, BALL 6201UU 2

10 2  24104-062034 BEARING, BALL 6203UU 4

11 2 24104-062054 BEARING, BALL 6205UU 2

12 2  24341-001400 O-RING, 1AS140.0 2

13 2 24421-174009 SEAL, OIL TC174009 2

14 2  26014-080202 BOLT, M8X 20 4

15 2 26014-080302 BOLT, M8X 30 12

16 2  26051-080002 NUT, M8 4

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



OCNP6-M01010 TRAVELING OCNP6-M01010  Fig.15

Fig.15. RUBBER LUG WHEEL (=hp4 10 NG o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 1C729C-21010 WHEEL,RUBBER LUG 660 2
2 1 1C730C-21150 PIN, AXLE SHAFT 2
3 1 1C730C-52320 PIN, SNAP 8 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



O0CNP6-M01010 TRAVELING OCNP6-M01010 Fig.16

Fig.16. HYDRAULIC PUMP e o

(©)= (F)=

Lewv. Parts No. Description Qty |

® © © € &

z
°

5N
N

26016-060454 BOLT, M6X 45
26716-080002 NUT, M8

=
o

=
(2]

22157-080000  WASHER, 8
22217-080000 WASHER, SPRING 8
26014-080202 BOLT, M8X 20

17

(G

1 1 1C729C-22050 PULLEY, PUMPT 1
2 1 1C730C-22051 PUMP(I KKASY 1
3 2 1C730C-11510 PLUG, 20 1
4 2 1C730C-22010 PUMP, HYDRAULIC 1
5 2 1C730C-22140 FULCRUM, 1
6 2 1C730C-22200 ARM, VALVE 1
7 2 1C730C-22240 STOPPER, VALVE EX 1
8 2 1C730C-67030 ELBOW,90 1
9 2 22137-080000  WASHER, 8 1
10 2 22287-080000  WASHER, 8 1
11 2 22522-040130 KEY, WOODRUFF 4X13 1
12 2 24311-000180 O-RING, 1AP18.0 1
13 2 26016-060354 BOLT, M6X 35 7
2 2

2 1

1 1

1 1

1 3

1 1

26716-080002 NUT, M8

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



OCNP6-M01010 TRAVELING OCNP6-M01010 Fig.17

Fig.17. PUMP DRIVE (=hp4 10 NG o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 1C730C-22030 ROLLER, TENSION 29 1
2 1 1C729C-22100 ARM,TENSION(OIL PUMP 1
3 1 1C734C-22120 SPRING,TENSION(PUMP 1
4 1 1C734C-22151 V BELT,FM23 1
5 1 22137-100000 WASHER, 10 1
6 1 22242-000100 RING, 10 1
7 1 22272-000080 RING, E- 8 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



O0CNP6-M01010 TRAVELING OCNP6-M01010 Fig.18

Fig.18. HYDRAULIC HOSE (=hp4 10 NG o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B () O (E) R

1 1 1C730C-22300 HOSE, HYDRAULIC 1
1 2 1 1C729C-22400 CLUMP, HOSE 1
3 1 1C730C-52830 TUBE, SPIRAL 70 2
4 1 1C730C-52830 TUBE, SPIRAL 70 1
5 1  1E8559-84970 BAND 140 2
6 1 23000-013000 CLAMP, 13 2
7 1 23091-060400 PIPE, 6X 400 1
8 1 26014-080162 BOLT, M8X 16 1

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



OCNP6-M01010 TRAVELING
Fig.19. PITCHING CYLINDER

z
°

Lev. Parts No.

(A)=AP4,N50-IDNQ
(B)=
©)=

Description

(8)

OCNP6-M01010 Fig.19
)=
©®=
=

© ® E ©

1C730C-22400
1C730C-22500
1C730C-22510

CYLINDER ASSY,
RUM, 45X212
SEAL, PENTA 45

1C730C-22520
1C730C-22530
1C730C-22600

SCRAPER, SLR 45
CAP, UNLOAD
SHIM, 6X0.1

23414-100014
24190-070002
24311-000450

© 0O NOOOOMWNE

GASKET, 10X1.0
BALL, STEEL 7/32
O-RING, 1AP45.0

=
o

22217-140000
26014-080162
26736-140002

=
=
P P EPINDNNNNDNDNNINDNPE

=
N

WASHER, SPRING 14
BOLT, M8X 16
NUT, M14

I~
S el e e e )

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



OCNP6-M01010 TRAVELING
Fig.20. SENSOR(PITCHING)

17

(A)=AP4,N50-IDNQ

OCNP6-M01010 Fig.20

)=
©®=
=

No. Lewv. Parts No. Description |
(A) € ® B ©
1 1 1C730C-23011 ARM, SENSOR 1
2 1 1C729C-23060 PLATE,SENSORARM 1
3 1 1C730C-23100 ARM, 57 1
4 1 1C730C-23200 SPRING, SENSOR 1
5 1 1C730C-23220 COVER, SPRING 1
6 1 1C730C-23230 NUT, ADJUST 8 1
7 1 1C730C-23260 NUT, L8 1
8 1 1C730C-23270 SPRING, CONNECTOR 1
9 1 1C730C-23300 TURNBUCKLE 8X225 1
10 1 1C729C-44050 ROLLER, SUPPORT 1
11 1 1C730C-52320 PIN, SNAP 8 1
12 1 1C730C-52320 PIN, SNAP 8 1
13 1 1C730C-52400 BUSH, COLLAR 1
14 1 1C730C-52400 BUSH, COLLAR 1
15 1 22117-080000 WASHER, 8 2
16 1 22137-080000 WASHER, 8 2
17 1 22137-100000 WASHER, 10 2
18 1 22351-040016 PIN, SPRING 4.0X16 1
19 1 22417-200160 PIN, COTTER 2.0X16 1
20 1 22417-200160 PIN, COTTER 2.0X16 1
21 1 22451-100080 WIRE, 1.0 X 80 1
22 1 22487-080160  PIN, H 8X 16 1
23 1 26014-080202 BOLT, M8X 20 1
24 1 26716-080002 NUT, M8 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



O0CNP6-M01010 TRAVELING OCNP6-M01010 Fig.21

; (A)=AP4,N50-IDNQ (D)=
Fig.21. STAND - o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B () O (E) R

1 1 1C729C-23260 STAND CMP 1
2 1 1C730C-23400 SPRING, STAND 1
3 1 22137-100000 WASHER, 10 1
4 1 22417-200160 PIN, COTTER 2.0X16 1

Yes

N:OId%‘TSNeW, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



O0CNP6-M01010 TRAVELING OCNP6-M01010 Fig.22

Fig.22. SWING EQUIPMENT (=hp4 10 NG o
©)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢

1 1 1C730C-24010 ARM, SLIDING 1
2 1 1C730C-24050 ROD, SWING 2
16 3 1 1C748C-24110 ARM, SWING L4 1
ﬁ_ 4 1 1C748C-24120 ARM, SWINGR 4 1
%« 5 1 1C730C-24200 SHAFT, SWING ARM 1
6 1 1C729C-24300 BAR, SWING 2
7 1 1C730C-43510 SPACER, 22.5X28X1 2
8 1 1C730C-46290 WASHER, 9X30X3 2
9 1 1C730C-47380 PIN, HEADING 10X17 2
10 1 1C727C-65701 PIN, SNAP 10 2
11 1 22417-200160 PIN, COTTER 2.0X16 2
12 1 22417-200160 PIN, COTTER 2.0X16 2
13 1 22417-200160 PIN, COTTER 2.0X16 2
14 1 22417-250200 PIN, COTTER 2.5X20 1
15 1  22486-100350 PIN, H10X 35 2
16 1 22487-100240 PIN, H10X 24 2
17 1 22487-100240 PIN, H10X 24 2
18 1 22487-120400 PIN, H12X40 1
19 1 24341-000220 O-RING, 1AS22.0 6
20 1 26013-080162 BOLT, M8X 16 2

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



O0CNP6-M01010 TRAVELING OCNP6-M01010 Fig.23

Fig.23. CENTER FLOAT (=hp4 10 NG o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 1C730C-26050 FLOAT, CENTER 1
2 1 1C730C-26200 FITTING, FLOAT 1
3 1 1C730C-26250 FITTING, FLOAT 1
4 1 1C730C-52320 PIN, SNAP 8 1
5 1 1C730C-52320 PIN, SNAP 8 1
6 1 1C730C-62160 WASHER,BELT COVER 4
7 1 1C730C-73350 ARM, FLOAT 1
8 1 22417-200160 PIN, COTTER 2.0X16 1
9 1 22487-080650 PIN 8X 65 1
10 1  22487-081000 PIN, H 8X100 1
11 1 22487-100600 PIN, H10X 60 1
12 1 26013-080162 BOLT, M8X 16 4

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



O0CNP6-M01010 TRAVELING OCNP6-M01010 Fig.24

Fig.24. SIDE FLOAT (=hp4 10 NG o
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 1C730C-26100 FLOAT, SIDE L 1
2 1 1C730C-26110 FLOAT, SIDE R 1
3 1 1C730C-26200 FITTING, FLOAT 2
4 1 1C730C-26250 FITTING, FLOAT 2
5 1 1C730C-26310 ARM,SIDE FLOAT 2
6 1 1C730C-26350 SPACER, 10X32X4 4
7 1 1C730C-26800 MARKER, SIDE L 1
8 1 1C730C-26810 MARKER, SIDE R 1
9 1 1C730C-35640 SPRING, 2
10 1 1C730C-52320 PIN, SNAP 8 2
11 1 1C730C-52320 PIN, SNAP 8 2
12 1 1C730C-62160 WASHER,BELT COVER 4
13 1 1C730C-62160 WASHER,BELT COVER 4
14 1 1C727C-65701 PIN, SNAP 10 2
15 1 1C730C-73350 ARM, FLOAT 2
16 1 22117-080000 WASHER, 8 4
17 1 22417-200160 PIN, COTTER 2.0X16 2
18 1  22487-080350 PIN, H 8X 35 2
19 1 22487-080650 PIN 8X 65 2
20 1 22487-081000 PIN, H 8X100 2
21 1 26013-080162 BOLT, M8X 16 4
22 1 26013-080162 BOLT, M8X 16 4
23 1 26014-080162 BOLT, M8X 16 4

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



O0CNP6-M01010 PLANTING DRIVE OCNP6-M01010 Fig.25

Fig.25. CENTER FRAME (=hp4 10 NG o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 1C729C-31012 FRAME, CENTER 1
2 1 1C729C-31150 PLATE, SUPPORT 1
3 1 1C729C-31210 SUPPORT CLUTCH 2
4 1 26014-080202 BOLT, M8X 20 1
5 1 26014-080202 BOLT, M8X 20 1
6 1 26014-080252 BOLT, M8X 25 4
7 1 26014-080252 BOLT, M8X 25 1
8 1 26051-080002 NUT, M8 4

LABEL MODEL

“INOT SOLD PARTS)

P

N\

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



O0CNP6-M01010 PLANTING DRIVE OCNP6-M01010 Fig.26

Fig.26. PLANTING CENTER CASE(ASSEMBLY) EQ;;AP“’NSO"DNQ Egj
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 1C730C-31570 COVER, GEAR 1
2 1 1C730C-31580 PACKING, GEAR COVER 1
Fig.6 3 1 1C730C-32010 SHAFT,PLANTING INPUT 1
4 1 7C748C-39100 CASE, PLANT CENTER P 1
5 1  1E8559-82820 CLIP COD-173219 1
3 6 1 22190-060000  WASHER, SEAL 6 2
7 1 26557-060252 SCREW, M6X25 2
7
5
Remarks Yes No Yes No
(2)The inner parts includes Fig.33 from Fig.27. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



O0CNP6-M01010 PLANTING DRIVE
Fig.27. PLANTING CENTER CASE

OCNP6-M01010 Fig.27

Remarks

* This figure is incorporated in the Planting center case(Fig.26 No.4).

(A)=AP4,N50-IDNQ (D)=
(B)= (E)=
€)= (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 2 1C730C-11070 BOLT, UPPER 8X12 2
2 2 1C730C-11070 BOLT, UPPER 8X12 2
3 2 1C729C-31200 CASE, PLANTING L 1
4 2 1C729C-31250 CASE, PLANTING R 1
5 2 1C6550-31291 PACKING, CASE 1
6 2 1C730C-31310 PLATE,SCREW CASE FIX 1
7 2 1C6410-31341 PACKING, FIX PLATE 1
8 2 1C748C-31350 LID,SCREW CASE L 1
9 2 1C748C-31360 LID,SCREW CASER 1
10 2 1C6410-31391 PACKING, CASE 2
11 2 1C730C-31400 TIE ROD, 4
12 2 1C730C-41320 STOPPER, CAM 1
13 2 1C730C-48150 CAP 15RUBBER 1
14 2 1C730C-48150 CAP 15RUBBER 1
15 2  22190-060001 WASHER, SEAL 6 6
16 2 22217-050000 WASHER, SPRING 5 1
17 2 22217-060000 WASHER, SPRING 6 1
18 2 22312-060100 PIN, PARALLEL M6X10 2
19 2 24190-060001 BALL, STEEL 3/16 2
20 2 24761-060000 NIPPLE, GREASE MT6X1 2
21 2 26014-080652 BOLT, M8X 65 4
22 2 26366-050002 NUT, M5 7
23 2 26450-060122 BOLT, M6X 12 1
24 2  26716-050002 NUT, M5 1
25 2  26716-060002 NUT, M6 6
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



O0CNP6-M01010 PLANTING DRIVE OCNP6-M01010 Fig.28

Fig.28. PLANTING INPUT(CENTER) (=hp4 10 NG o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 2 1C730C-14210 TRANSMISSION,PLANT 1
2 2 22252-000401 RING, 40 1
3 2 24104-062034 BEARING, BALL 6203UU 1
Fie. 6 4 2 24421-174009 SEAL, OIL TC174009 1
= 5 2 27260-150000 PLUG, 15 1
4
2
Fig. 26
Remarks o o

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

* This figure is incorporated in the Planting center case(Fig.26 No.4). res res
Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.




O0CNP6-M01010 PLANTING DRIVE OCNP6-M01010 Fig.29

Fig.29. PLANTING ARM SHAFT(CENTER) (=hp4 10 NG o
(©)= (F)=
No. Lev. Parts No. Description Qty I R
A B © O E ¢
1 2 1C6054-31590  SEAL, TBFY17309195 2
2 2 1C730C-32050 SHAFT, PLANTING ARM 1
3 2 24104-062034 BEARING, BALL 6203UU 2
Bemarks L . . . . Yes i No . Yes . No . . . . A
This figure is incorporated in the Planting center case(Fig.26 No.4). N:Old -5 New, Q:0ld %= New, R:0ld £ New, S:0ld *;5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



O0CNP6-M01010 PLANTING DRIVE OCNP6-M01010  Fig.30

Fig.30. INTERMEDIATE SHAFT (=P NSO1DNQ o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 2 1C729C-32402 SHAFT,INTERMEDIATE 1
2 2 1C734C-32450 OIL,SPLASHER 1
3 2 1S6000-61220 BUSH,COLLAR 1
4 2 24104-060014 BEARING, BALL 6001UU 1
5 2 24430-122204 SEAL, OIL VC122204 1
6 2 25210-430421 CHAIN, 43X 42 1
Remarks Yes No Yes No
N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

* This figure is incorporated in the Planting center case(Fig.26 No.4).
Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.




O0CNP6-M01010 PLANTING DRIVE OCNP6-M01010 Fig.31

Fig.31. VERTICAL FEED DRIVE SHAFT (=hp4 10 NG o
(©)= (F)=
No. Lev. Parts No. Description Qty |
A B © O E ¢
1 2 1C734C-32401 SHAFT,VERTICAL FEED 1
2 2 1C734C-32703 ARM,VERTICAL FEED 1
3 2 1C734C-32740 BOLT,10X30 1
4 2 24311-000120 O-RING, 1AP12.0 1
5 2 26776-100002 NUT, LOCK M10 1
1
Bemarks L . . . i Yes . No ’ Yes g No . N . . A
This figure is incorporated in the Planting center case(Fig.26 No.4). N:Old -5 New, Q:0ld %= New, R:0ld £ New, S:0ld *;5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.




O0CNP6-M01010 PLANTING DRIVE OCNP6-M01010 Fig.32

Fig.32. FEED SCREW (APANSOIONG o
(©)= (F)=
No. Lev. Parts No. Description Qty |
(A B () O (B (A
1 2 1C730C-33050 SCREW, FEED 1
2 2 1C730C-33101 BRACKET,SLIDINGBLOCK 1
3 2 1C734C-34130  SLIDING BLOCK 1
4 2 1C734C-35060 CAM,VERTICAL FEED 2
5 2 1C730C-35070  SPRING, FEED SCREW 2
6 2 22272-000120  RING, E-12 2
7 2 22512050200  KEY, 5X 20 2
8 2 24104060014  BEARING, BALL 6001UU 2
9 2 24430-122204  SEAL, OIL VC122204 1
: -?ET? rfli(g?ure is incorporated in the Planting center case(Fig.26 No.4). N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



O0CNP6-M01010 PLANTING DRIVE OCNP6-M01010 Fig.33

Fig.33. FEED SHAFT (=P NSO1DNQ o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 2 1C6280-31310  SEAL, OILTC3Y163212 2
2 2 1C730C-35151 SHAFT, FEED 1
3 2 1C730C-35160 CAP, 16 2
4 2 22351-050025 PIN, SPRING 5.0X25 2
5 2 22451-160000 WIRE, 1.6 1
1
Remarks Yes No Yes No
N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

* This figure is incorporated in the Planting center case(Fig.26 No.4).
Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.




O0CNP6-M01010 PLANTING DRIVE OCNP6-M01010 Fig.34

Fig.34. SIDE FRAME (=hp4 10 NG o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 1C748C-32501 FRAME ASSY, SIDE 4 2
2 2 1C730C-31501 FRAME, SIDE CMP 2
3 2 1C6550-31700 PLUG, BORE 45 2
4 2 1C734C-32250 GEAR,BEVEL F16 4
5 2 1C748C-32510 SHAFT, DRIVE 2
6 2 1C730C-32550 SHAFT, DRIVE 2
7 2 22252-000320 RING, 32 4
8 2 24104-062014 BEARING, BALL 6201UU 4
9 2 26014-080202 BOLT, M8X 20 14

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



O0CNP6-M01010 PLANTING DRIVE OCNP6-M01010  Fig.35

Fig.35. SIDE CASE (A)=AP4.NEC-IDNQ ©=
' ) (B)= (E)=
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 1C748C-31340 LID,SIDE CASE 2
2 1 1C730C-31601 CASE,PLANTING SIDE L 1
3 1 1C730C-31611 CASE,PLANTING SIDE R 1
4 1 1C6550-31620 PLUG, BORE 26 2
5 1 1C748C-31650 STAY,REAR SIDE FRAME 1
6 1 1C748C-31670 STAY,REAR SIDE FRAME 1
7 1 1C730C-48150 CAP 15RUBBER 2
8 1 26014-080202 BOLT, M8X 20 4
9 1 26014-080252 BOLT, M8X 25 4

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



O0CNP6-M01010 PLANTING DRIVE OCNP6-M01010 Fig.36

Fig.36. HORIZONTAL FEED GEAR(26TH PICK) EQ;AP"’NSO"DNQ Egz
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 1C748C-33300 GEAR, FEED 26 2
2 1 1C748C-35300 GEAR, FEED 14A 2

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



O0CNP6-M01010 PLANTING DRIVE OCNP6-M01010 Fig.37

Fig.37. HORIZONTAL FEED GEAR(20TH PICK) EQ;AP"’NSO"DNQ Egz
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 1C748C-35350 GEAR, FEED 14B 2
2 1 1C748C-35360 GEAR, FEED 20 B 2

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



O0CNP6-M01010 PLANTING DRIVE OCNP6-M01010 Fig.38

Fig.38. HORIZONTAL FEED GEAR(18TH PICK) EQ;AP"’NSO"DNQ Egz
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 1C748C-39300 GEAR, FEED 18 2
2 1 1C748C-39350 GEAR,FEED 14C 2

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



O0CNP6-M01010 PLANTING DRIVE OCNP6-M01010  Fig.39

Fig.39. DRIVE SHAFT (=hp4 10 NG o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B () O (E) R

1 1 1C730C-32261 GEAR, BEVEL R16A 2
2 1 22252-000320 RING, 32 2
3 1 24104-062014 BEARING, BALL 6201UU 2

4 1 24421-123207 SEAL, OIL TC123207 2

Se)

Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



O0CNP6-M01010 PLANTING DRIVE OCNP6-M01010  Fig.40

Fig.40. PLANTING ARM SHAFT(OUTSIDE) EQ;AP"’NSO"DNQ Egz
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 1C6290-32090 SEAL, OIL TC3Y17408 2
2 1 1C730C-32270 GEAR, BEVEL R16B 2
3 1 1C730C-32300 SHAFT, PLANTING ARM 2
4 1 1C730C-44760 LINER,CONTROL LEVER 4
5 1 22242-000140 RING, 14 4
6 1 22252-000401 RING, 40 2
7 1 24104-062034 BEARING, BALL 6203UU 2
8 1  24550-014120 BUSH, 14X12 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



O0CNP6-M01010 PLANTING DRIVE OCNP6-M01010 Fig.41

Fig.41. TINE(N4-N) (=P NSO1DNQ o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 1C726C-34380 SHIM, TINE 32 8
2 1 1C726C-66990 TINE, N4-SHAPE L13 4
3 1 26016-060182 BOLT, M6X 18 4
2
3
4/')
Remarks ] e P e o _ — : _ —
(1)Appropriately N:Old g New, 0.0ldw New, R.Oldw New, S:Old > New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



O0CNP6-M01010 PLANTING DRIVE
Fig.42. PLANTING ARM

39 45 L

OCNP6-M01010 Fig.42

(A)=AP4,N50-IDNQ (D)=
(B)= (E)=
€)= (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 1C748C-36010 ARMASSY,PLANTING 4L 2
2 2 1C748C-36030 ARM ASSY,PLANTING NL 2
3 3 1C730C-11470 SPACER, 10.5X18X1 4
4 3 1C6054-31590  SEAL, TBFY17309195 2
5 3 1C730C-34200 JOINT, CHAIN 40 2
6 3 1C730C-36030 COVER, PLANTING ARM 2
7 3 1C730C-36040 PACKING,PLANTING ARM 2
8 3 1C748C-36050 ARM ASSY,CRANK 4 2
9 3  1C729C-36060 ARMPLANTING BB(LASY 2
10 4  1C6054-32350  SEAL, OIL TC3Y 2
11 4  1C729C-36070 SHAFT,PASSIVEARM ASY 2
12 5 1C730C-36940 SHAFT, PASSIVE ARM 2
13 5 22242-000120 RING, 12 2
14 5 24101-060014 BEARING, BALL 6001 4
15 4 1C730C-36280 PLUG,BORE 28 2
16 4  1C730C-36902 ARM, PLANTING BB 2
17 4  1C730C-66890 BUSH, 8X12X31(F112 2
18 4 22252-000280 RING, 28 4
19 3 1C730C-36070 CAM, PUSH 2
20 3 1C730C-36080 LEVER, PUSH 2
21 3 1C730C-36300 PLUG,BORE 30 2
22 3 1C730C-39210 SPRING, PUSH B 2
23 3 1C730C-66250 RUBBER, CUSHION 50 2
24 3 1C730C-66260 BASE, CUSHION RUBBER 2
25 3 1C730C-66320 ROD, PUSH 2
26 3 1C726C-66790 CAP, RUBBER 12 2
27 3  1C726C-66810 SCREW, M5X16 12
28 3 1C6560-66900 SCRAPER, ROD 8 2
29 3 1C6560-66910 PACKING 8,ROD 2
30 3 1C730C-95590 WASHER, 10.2X24X2.5 2
31 3 22157-080000 WASHER, 8 2
32 3 22252-000300 RING, 30 4
33 3 22287-080000 WASHER, 8 4
34 3 22312-060180 PIN, PARALLEL M6X18 2
35 3  24101-062004 BEARING, BALL 6200 4
36 3 26016-080252 BOLT, M8X 25 2
37 3  26716-080002 NUT, M8 2
38 3 26757-080002 NUT, LOCK M8 2
39 2 1C748C-36070 ARM ASSY, PASSIVE BB 2
40 3 1C6054-32350  SEAL, OIL TC3Y 2
41 3 1C748C-36080 ARM ASSY, SHIFT 2
42 4  1C734C-36940 SHAFT,ARM FULCRUM S 2
43 4 22242-000120 RING, 12 2
44 4  24101-060014 BEARING, BALL 6001 4
45 3 1C730C-36280 PLUG,BORE 28 2
46 3 1C730C-36910 ARM, PASSIVE BB 2
47 3 22252-000280 RING, 28 4
48 3 22287-100000 WASHER, 10 2
49 3  26776-140002 NUT, LOCK M14 2
50 3 26776-100002 NUT, LOCK M10 2
51 1 1C748C-36020 ARM ASSY,PLANTING 4R 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



O0CNP6-M01010 PLANTING DRIVE
Fig.42. PLANTING ARM

39 45 L

OCNP6-M01010 Fig.42

(A)=AP4,N50-IDNQ (D)=
(B)= (E)=
€)= (F)=

No. Lev. Parts No. Description Qty |

A B € ©O E ¢

52 2 1C748C-36040 ARM ASSY,PLANTING NR 2

53 3 1C730C-11470 SPACER, 10.5X18X1 4

54 3 1C6054-31590  SEAL, TBFY17309195 2

55 3 1C730C-34200 JOINT, CHAIN 40 2

56 3 1C730C-36030 COVER, PLANTING ARM 2

57 3 1C730C-36040 PACKING,PLANTING ARM 2

58 3 1C748C-36050 ARM ASSY,CRANK 4 2

59 3 1C730C-36070 CAM, PUSH 2

60 3 1C730C-36080 LEVER, PUSH 2

61 3 1C729C-36090 ARMPLANTING BB(R ASY 2

62 4  1C6054-32350  SEAL, OIL TC3Y 2

63 4  1C729C-36070 SHAFT,PASSIVEARM ASY 2

64 5 1C730C-36940 SHAFT, PASSIVE ARM 2

65 5 22242-000120 RING, 12 2

66 5 24101-060014 BEARING, BALL 6001 4

67 4 1C730C-36280 PLUG,BORE 28 2

68 4  1C730C-36902 ARM, PLANTING BB 2

69 4 1C730C-66890 BUSH, 8X12X31(F112 2

70 4 22252-000280 RING, 28 4

71 3 1C730C-36300 PLUG,BORE 30 2

72 3 1C730C-39210 SPRING, PUSH B 2

73 3 1C730C-66250 RUBBER, CUSHION 50 2

74 3 1C730C-66260 BASE, CUSHION RUBBER 2

75 3 1C730C-66320 ROD, PUSH 2

76 3 1C726C-66790 CAP, RUBBER 12 2

7 3 1C726C-66810 SCREW, M5X16 12

78 3 1C6560-66900 SCRAPER, ROD 8 2

79 3 1C6560-66910 PACKING 8,ROD 2

80 3  1C730C-95590 WASHER, 10.2X24X2.5 2

81 3 22157-080000 WASHER, 8 2

82 3 22252-000300 RING, 30 4

83 3 22287-080000 WASHER, 8 4

84 3 22312-060180 PIN, PARALLEL M6X18 2

85 3  24101-062004 BEARING, BALL 6200 4

86 3  26016-080252 BOLT, M8X 25 2

87 3 26716-080002 NUT, M8 2

88 3 26757-080002 NUT, LOCK M8 2

89 2 1C748C-36070 ARMASSY, PASSIVE BB 2

90 3 1C6054-32350  SEAL, OIL TC3Y 2

91 3 1C748C-36080 ARM ASSY, SHIFT 2

92 4  1C734C-36940 SHAFT,ARM FULCRUM S 2

93 4 22242-000120 RING, 12 2

94 4  24101-060014 BEARING, BALL 6001 4

95 3 1C730C-36280 PLUG,BORE 28 2

96 3 1C730C-36910 ARM, PASSIVE BB 2

97 3 22252-000280 RING, 28 4

98 3 22287-100000 WASHER, 10 2

99 3 26776-140002 NUT, LOCK M14 2

100 3  26776-100002 NUT, LOCK M10 2

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



OCNP6-M01010 SEEDLING STAND OCNP6-M01010 Fig.43

Fig.43. SEEDLING TRAY(ASSEMBLY) (=P NSO1DNQ o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 7C748C-49100 TRAY ASSY,SEEDLING 4 1 1
Remarks ’ Yes . No . Yes . No . . . . AV
N.OId‘T>TNew, O.OIdT»‘_SNeW, R.OId‘T>_S New, S.Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(1)The inner parts includes Fig.49 from Fig.44.
Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.




OCNP6-M01010 SEEDLING STAND OCNP6-M01010 Fig.44

Fig.44. SEEDLING TRAY (y-APas0-DNQ o
©)= (F)=
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 2 1C748C-41050 RAIL,SEEDLING TRAY A 1
2 2 1C748C-41060 RAIL,SEEDLING TRAY B 1
3 2 1C748C-41070 RAILTYPE L UP 1
> 4 2 1C748C-41080 RAIL,TYPE LDN 1
4 5 2 1C730C-41110 FITTING,L 1
6 2 1C730C-41120 FITTING,R 1
7 2 1C734C-41130 BRACKETWIRE (A 1
/// 8 2 1C734C-41150 BASE, BEARING 1
15 // 9 2 1C730C-41250 BRACKET, TRAY UPPER 1
/ // 10 2 1C730C-41260 BRACKET, TRAY UNDER 1
/ 1 //////// 1 11 2 1C730C-71850 WASHER, 3 2
S /’/ //////// gt 12 2 22693-320481  RIVET, 3.2X 4.8 3
1 i r//// ///// il / // 13 2 22693-320961  RIVET, 3.2X 9.6 2
// 0’/ :,; 14 2 22693-320961 RIVET, 3.2X 9.6 2
4 15 2 22693-320961 RIVET, 3.2X 9.6 5
// 1:/ ’ i 16 2 22695-320481 RIVET, 3.2X 4.8 17
/y""’ [ 5 17 2 22695-320481 RIVET, 3.2X 4.8 8
L l”ﬁ' p;' 18 2 22695-320481 RIVET, 3.2X 4.8 25
1614 T/ 19 2 22695-320481 RIVET, 3.2X 4.8 4
I//, 20 2 22695-320641 RIVET, 3.2X 6.4 8
l\ / Wi 5 21 2 22695320641  RIVET, 3.2X 6.4 1
18 //‘ ///////// 7 22 2 22695-320641 RIVET, 3.2X 6.4 2
//////// \/?’ 23 2 1C730C-42790 STOPPER,FOLLOWER CAM 1
g / 24 2 1C730C-44100 SHOE,SEEDLING BEARER 4
¢///p,.,
17
19
i /
1 <y 24
18
Remarks Yes Yes No
* This figure is incorporated in the Seedling tray(Fig.43 No.1). N:Old -5 New, Q:0ld %= New, R:0ld £ New, S:0ld *;5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



OOOOO -M01010 SEEDLING STAND OCNP6-M01010 Fig.45

Fig.45. EXTENSION SEEDLING TRAY

Description




OCNP6-M01010 SEEDLING STAND OCNP6-M01010 Fig.46

Fig.46. SEEDLING TRAY(ACCESSORY) (=hp4 10 NG o
(©)= (F)=
No. Lev. Parts No. Description Qty
A B © O E ¢
1 2 1C729C-42100 PLATEASSY, MAT L 1
2 2 1C729C-42150 PLATEASSY, MATR 1
3 2 1C730C-42202 ARM,SEEDLING TRAY L 1
4 2 1C730C-42212 ARM,SEEDLING TRAY R 1
5 2 1C729C-42300 PLATE, SEEDLING KEEP 1
6 2 1C734C-42540 PLATE CMP,SUPPORT L 1
7 2 1C729C-42580 PLATE,RETAINER TRAY 3
8 2 1C729C-42590 SPRING,RETAINER 1
9 2 1E8559-48150 BOLT M8X15,WING 2
10 2 1C730C-52370 PIN, SNAP 6 1
11 2 1C7170-82300 ROD, 4 1
12 2 26014-060122 BOLT, M6X 12 10
13 2 26014-060122 BOLT, M6X 12 2
14 2 26014-060122 BOLT, M6X 12 6
15 2 26014-060162 BOLT, M6X 16 4
16 2 26014-060162 BOLT, M6X 16 4
Bemarks L . . . i Yes . No ’ Yes g No . N . . A
This figure is incorporated in the Seedling tray(Fig.43 No.1). N:Old -5 New, Q:0ld %= New, R:0ld £ New, S:0ld *;5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



OCNP6-M01010 SEEDLING STAND OCNP6-M01010  Fig.47

Fig.47. MAT RETAINER (=hp4 10 NG o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 2 1C729C-42330 RETAINER, MAT CMP 1

Remarks
* This figure is incorporated in the Seedling tray(Fig.43 No.1). N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



OCNP6-M01010 SEEDLING STAND OCNP6-M01010 Fig.48

Fig.48. VERTICAL FEED EQUIPMENT (=hp4 10 NG o
(©)= (F)=
No. Lev. Parts No. Description Qty |
A B © O E G
1 2 1C730C-12670 WASHER, 12.2X25X1 3
2 2 1C748C-42100 SPRING, CAM RETURN 1
3 2 1C748C-43000 PIPE,TENSION 4 1
4 2 1C730C-43050 PIPE,SEEDLING FEED L 1
5 2 1C730C-43060 PIPE,SEEDLING FEED R 1
6 2 1C734C-43080 PIPE,TENSION FEED 6
7 2 1C730C-43120 PIN, FEED 2
8 2 1C734C-43150 BELT,SEEDING,FEED 8
9 2 1C734C-43551 CAM,FOLLOWER 1
10 2 1C748C-43560 SHAFT, CAM FOLLOWER 1
11 2 1C6301-43580 BUSH, 12X18X5 2
12 2 1C734C-43600 BEARING,FEED SHAFT 1
13 2 1C730C-54400 BUSH, 12X16X18 2
14 2 1C730C-73270 CLUTCH, 1
15 2 1C727C-83100 ROLLER, DRIVE 8
16 2 1C711C-83170 ROD, BELT CONNECTING 8
17 2 1C727C-83200 ROLLER, DRIVEN 8
18 2 22137-120000 WASHER, 12 2
19 2 22351-030016 PIN, SPRING 3.0X16 2
20 2 22351-050016 PIN, SPRING 5.0X16 4
21 2 22417-200200 PIN, COTTER 2.0X20 2
22 2 22857-500141 SCREW, 5X14 12
23 2 24311-000120 O-RING, 1AP12.0 2
24 2 24430-122204 SEAL, OIL VC122204 2
25 2 24761-060000 NIPPLE, GREASE MT6X1 1
26 2 26014-060202 BOLT, M6X 20 2
Bemar'.(s . . . . i Yes . No i Yes . No . . . y A
This figure is incorporated in the Seedling tray(Fig.43 No.1). N:Old -5 New, Q:0ld %= New, R:0ld £ New, S:0ld *;5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



OCNP6-M01010 Fig.49

OCNP6-M01010 SEEDLING STAND
Fig.49. VERTICAL FEED SYNCHRO (-ApaNSO-ONQ o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B () O (E) R
1 2 1C734C-54350 WIRE,SYNCHRO.VERT 1
2 2  22137-060000 WASHER, 6 1
3 2  22417-200160 PIN, COTTER 2.0X16 1

Remarks
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

* This figure is incorporated in the Seedling tray(Fig.43 No.1).
Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.




OCNP6-M01010 SEEDLING STAND OCNP6-M01010  Fig.50

Fig.50. FEED SHAFT ADJUSTMENT (=hp4 10 NG o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 1C730C-42250 BOLT, 10X30 2
2 1 26756-100002 NUT, LOCK M10 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



OCNP6-M01010 SEEDLING STAND OCNP6-M01010 Fig.51

Fig.51. VERTICAL FEED LINK (=hp4 10 NG o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B () O (E) R

1 1 1C748C-43010 CAMASSY 1
2 1 1C730C-43100 ROD, VERTICAL FEED 1
3 1 1C6557-43160 END, ROD 6R 1
4 1 1C730C-43610 SPRING, FEED 1
5 1 1C730C-47660 SCREW, NUT 6L 1
6 1 1C730C-52400 BUSH, COLLAR 2
7 1 1C6670-83220 LINK, BALL 6L 1
8 1 22117-100000 WASHER, 10 1
9 1 22417-250200 PIN, COTTER 2.5X20 1
10 1 26051-060002 NUT, M6 2
11 1 26716-060002 NUT, M6 1

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



OCNP6-M01010 SEEDLING STAND OCNP6-M01010  Fig.52

Fig.52. SEEDLING TRAY SUPPORT (=hp4 10 NG o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R

7 e 1 1 1C730C-44010 ARM, FEED 3
3 2 1 1C748C-44020 COLLAR,SEENDING 3
6 —@ 3 1 1C729C-44050 ROLLER, SUPPORT 2
5 4 1 1C734C-44522 SHOE,LIMITING 2
5 1 1C748C-44610 SHAFT,ROLLER FULCRUM 2
6 1 22117-080000 WASHER, 8 2
7 1 22272-000060 RING, E- 6 2
8 1 26014-080202 BOLT, M8X 20 2
9 1 26014-080302 BOLT, M8X 30 3
10 1 26051-080002 NUT, M8 2
11 1 26716-080002 NUT, M8 2

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



OCNP6-M01010 SEEDLING STAND
Fig.53. PICK-UP PLATE(SEEDLING)

(A)=AP4,N50-IDNQ
(B)=
©)=

OCNP6-M01010 Fig.53
)=
©®=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 1C748C-44500 PLATE ASSY,PLANT 1
2 2 1C730C-44350 REINFORCEMNT, L 4
3 2 1C730C-44360 REINFORCEMNT, R 4
4 2 1C748C-44510 PLATE,PLANT 1
5 2 22137-050000 WASHER, 5 8
6 2 22137-050000  WASHER, 5 8
7 2 22217-050000 WASHER, SPRING 5 8
8 2 22217-050000 WASHER, SPRING 5 8
9 2 26116-050122 BOLT, M5X 12 PLATED 8
10 2 26577-050122  SCREW, M5X12 8
11 2 26717-050002 NUT, M5 8
12 1 26014-080302 BOLT, M8X 30 3

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



0CNP6-M01010 HANDLE OCNP6-M01010 Fig.54

Fig.54. HANDLE (A4S 1N o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 1C748C-51010 HANDLE ASSY 1
2 1 1C729C-51350 GRIP,HANDLE 2
3 1 1C730C-51410 CAP HANDLE 2
4 1 7C748C-59400 LEVER ASSY,COVER G 1
5 1 1C730C-63200 SCREW,TAPPING 5X14 2
6 1 1E8559-84960 CABLE BAND 250 1
7 1  1E8559-84960 CABLE BAND 250 3
8 1 26014-080252 BOLT, M8X 25 2
9 1 26051-080002 NUT, M8 2

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



OCNP6-M01010 Fig.55

OCNP6-M01010 HANDLE
Fig.55. SIDE FRAME(REAR) (-ApaNSO-ONQ o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 1C748C-51500 FRAME,REAR SIDE L 1
2 1 1C748C-51600 FRAME,REAR SIDE R 1
3 1 26014-080202 BOLT, M8X 20 6
4 1 26014-080802 BOLT, M8X 80 4

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



O0CNP6-M01010 HANDLE OCNP6-M01010 Fig.56

Fig.56. SWING CONTROL (-APANSOIDNG o
€)= (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 1C730C-23150 NUT, ADJUST 1
2 1 1C730C-52061 LEVERASSY, SWING 1
3 1 1C730C-52200 GRIP, LEVER 1
4 1 1C730C-52280 HOLDER ASSY, LEVER 1
5 1 1C730C-52291 STOPPER, SWING LEVER 1
6 1 1C730C-52320 PIN, SNAP 8 1
7 1 1C730C-52320 PIN, SNAP 8 1
8 1 1C730C-52320 PIN, SNAP 8 4
9 1 1C729C-52410 PIPE ASSY,CONTROL 1
10 1 1C730C-52430 LINK, SWING CONTROL 1
11 1 1C748C-52450 ROD,SWING CONTROL 1
12 1 1C730C-52510 SPRING,LEVER STOPPER 1
13 1 1C730C-52570 TURNBUCKLE 8X155 1
14 1 1C730C-63240 NUTM8L 1
15 1 22117-100000 WASHER, 10 1
16 1 22137-060000 WASHER, 6 1
17 1  22137-080000 WASHER, 8 3
18 1 22137-080000 WASHER, 8 1
19 1 22417-160120 PIN, COTTER 1.6X12 1
20 1  22487-080120 PIN, H 8X 12 2
21 1  22487-080550 PIN 8X 55 1
22 1 26716-080002 NUT, M8 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



OCNP6-M01010 HANDLE

Fig.57. MAIN CLUTCH LEVER

z
°

Lev.

Parts No.

(A)=AP4,N50-IDNQ
(B)=
©)=

Description

(B)

OCNP6-M01010  Fig.57
(D)=

(B)=

(F)=

Qty |
© ® B ¢

1C729C-23050
1C730C-47750
1E8559-51670

BUSH, 10X12X15
ROLLER, 6X22X10
RUBBER

1C730C-52000
1C730C-52400
1C730C-52690

LEVER ASSY,
BUSH, COLLAR
COLLAR, 11X14X27

© 0O NOOOOMWNE

1C730C-52700
1C729C-52710
1C729C-52760

ARM,LEVER ASSY
COUNTER ARM CMP
ROD,MAIN CLUTCH

B
N P O

1C729C-52900
1C729C-52910
1C730C-65210

SPRING,STAND
GUIDE,STAND SPRING
GRIP,CLUTCH LEVER

2R e
g b~ w

1C727C-65701
22117-100000
22137-060000

PIN, SNAP 10
WASHER, 10
WASHER, 6

2R
® N o

22157-060000
22351-060025
22417-160120

WASHER, 6
PIN, SPRING 6.0X25
PIN, COTTER 1.6X12

22417-250200
22487-100600
26016-060122

PIN, COTTER 2.5X20
PIN, H10X 60
BOLT, M6X 12

RPlRrRrRrlPRrRrPRrERrPRPPRrRrPRERrIRPRPRRPERR

22417-200160

PIN, COTTER 2.0X16

HHNHNHHNHHD—‘I—‘I—‘D—‘D—‘D—‘HNHHHH§

Yes

N:Old *ies

New, Q:0ld €25 New, R:0ld =5

Yes'

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



O0CNP6-M01010 HANDLE OCNP6-M01010 Fig.58

Fig.58. SIDE CLUTCH LEVER (=hp4 10 NG o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 1C729C-52500 LEVER, SIDE CLUTCH L 1
2 1 1C729C-52550 LEVER, SIDE CLUTCH R 1
3 1 1C729C-52820 WIRE, ACCELERATOR 1
4 1 1C729C-52830 WIRE, SIDE CLUTCH 2
5 1 1C730C-52830 TUBE, SPIRAL 70 2
6 1 1E8559-84970 BAND 140 1
7 1 22137-060000 WASHER, 6 2
8 1 22417-250160 PIN, COTTER 2.5X16 2

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



OCNP6-M01010 HANDLE

Fig.59. SHIFT LEVER

OCNP6-M01010 Fig.59

(A)=AP4,N50-IDNQ (D)=
(B)= B)=
©)= (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 1E8559-02050 GRIP, STAND 1
2 1 1C729C-52010 PLATE,SHIFT CONTROL 1
3 1 1C729C-52020 GAP19.5X7 1
4 1 1C729C-52160 LEVER,PTOCHANGE 1
5 1 1C729C-52251 ARM,CHANGE CMP 1
6 1 1C729C-52300 LEVER,CHANGE 1
7 1 1C730C-52300 GRIP, CHANGE 1
8 1 1C730C-52600 NUT,6X43 1
9 1 7C748C-52910 GUIDE ASSY,CHANGE PL 1
9B 2 7C748C-89120 LABELASSY,MAIN CHAN 1
10 1 22117-120000 WASHER, 12 1
11 1 26014-060122 BOLT, M6X 12 3
12 1 26014-060162 BOLT, M6X 16 2
13 1 26014-060162 BOLT, M6X 16 2
14 1 26014-080162 BOLT, M8X 16 2
15 1 26116-060302 BOLT, M6X 30 PLATED 1
16 1 26716-060002 NUT, M6 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



O0CNP6-M01010 HANDLE O0CNP6-M01010 Fig.60

Fig.60. CLUTCH LEVER (=P NSO1DNQ o
€)= (F)=
No. Lewv. Parts No. Description ' |
2 A B (€ O (E) (F)
1 1 1C729C-23050 BUSH, 10X12X15 1
2 1 1C730C-30240 GRIP,CLUTCH LEVER 1
1 3 1 1C730C-47660 SCREW, NUT6L 1
4 1 1C730C-47750 ROLLER, 6X22X10 1
5 1 1E8559-51670 RUBBER 1
6 1 1C729C-52480 LINK,PLANTING 1
7 1 1C734C-52640 ARM,LEVER ASSY 1
8 1 1C748C-52870 ROD,PLANTING CONTROL 1
17 9 1 1C748C-52880 NUT,ADJUSTER 6X30 1
10 1 1C748C-52890 ROD,PLATING CONTROL 1
11 1 1C730C-53001 LEVERASSY, 1
12 1 1C730C-53100 PIN,FLAT HEAD 10X118 2
13 1 1C729C-53210 ROD,PLANTING CLUTCH 1
14 1 1C730C-53250 SPRING, 14X183 1
15 1 1C727C-65701 PIN, SNAP 10 2
16 1 22137-060000 WASHER, 6 4
17 1 22351-060025 PIN, SPRING 6.0X25 1
18 1 22417-160120 PIN, COTTER 1.6X12 4
19 1 26716-060002 NUT, M6 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



O0CNP6-M01010 HANDLE OCNP6-M01010 Fig.61

Fig.61. PLANTING DEPTH LEVER (=hp4 10 NG o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B () O (E) R

1 1 1C730C-51400 GRIP, LEVER 3
2 1 1C730C-52320 PIN, SNAP 8 3
3 1 1C730C-53210 LEVER,PLANTING DEPTH 3
4 1 1C730C-53260 SPRING, DEPTH LE VER 3
5 1 1C734C-53300 ARM,PLANTING DEPTH 3
6 1 1C727C-65701 PIN, SNAP 10 3
7 1 22487-080800 PIN, H 8X 80 3
8 1 22487-100300 PIN, H10X 30 3

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



O0CNP6-M01010 HANDLE OCNP6-M01010 Fig.62

Fig.62. VERTICAL PICKUP ADJUST (=hp4 10 NG o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1  1E8559-38980 KNOB 1
2 1 1C730C-52370 PIN, SNAP 6 1
3 1 1C730C-54100 SHAFT, 1
4 1 1C730C-54170 ROD,PICKS ADJUST 1
5 1 1C734C-54200 ARM, PICKS LEVER 1
6 1 1C734C-54250 GUIDE, PICKS LEVER 1
7 1 1C730C-54300 LEVER, PICKS ADJUST 1
8 1 22117-100000 WASHER, 10 1
9 1 22137-060000 WASHER, 6 3
10 1 22272-000080 RING, E- 8 1
11 1 22417-200160 PIN, COTTER 2.0X16 2
12 1 26014-060122 BOLT, M6X 12 2
13 1 26014-060122 BOLT, M6X 12 2
14 1 26014-080202 BOLT, M8X 20 1

Fig. 52

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



O0CNP6-M01010 HANDLE OCNP6-M01010 Fig.63

Fig.63. ENGINE CONTROL (=hp4 10 NG o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 1C730C-52830 TUBE, SPIRAL 70 2
2 1 1C729C-55200 WIRE,CHOKE 1
3 1 1C729C-55210 HARNESS, RECOIL 1
8 TO ENGINE 4 1 1C729C-77820 SPEED SWITCH 1
6 4 5 2 1C729C-77830 KNOB, SWITCH 1
5 6 1 1C730C-81550 SPRING,RETAINER 1
7 1  1E8559-84960 CABLE BAND 250 1
8 1 1E6102-84980 BAND, WIRE LOCK 2
9 1 22137-100000 WASHER, 10 1

TO ENGINE

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



O0CNP6-M01010 ENGINE RELATED OCNP6-M01010 Fig.64
Fig.64. ENGINE RELATED e o

©)= (F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

1 1 1C730C-46290 WASHER, 9X30X3 1
2 1 1C729C-62010 PULLEY, ENGINE 1

3 1 1C729C-65010 STAY,MUFFLER 1

4 1 1C729C-65300 GUIDE,HARNESS 1

& 9 5 1 22137-080000 WASHER, 8 4

5 6 1 26013-080162  BOLT, M8X 16 1

\’ . 7 1 26014-080202  BOLT, M8X 20 1

8 1 26014-080252  BOLT, M8X 25 1

TO ENGINE 9 1 26051-080002  NUT, M8 4

TO ENGINE

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



O0CNP6-M01010 ENGINE RELATED OCNP6-M01010  Fig.65

Fig.65. ENGINE DRIVE (=hp4 10 NG o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 1C730C-22250 ROLLER,TENSION 35X21 1
2 1 1C729C-52990 NUT,6X15 1
3 1 1C729C-62050 V BELT, HP4 SA30 1
4 1 1C729C-62100 ARM,TENSION 1
5 1 1C730C-62130 SPRING,MAIN CLUTCH S 1
6 1 1C729C-62150 RETAINER ASSY, BELT 1
7 1 22137-100000 WASHER, 10 1
8 1 22242-000120 RING, 12 1
9 1 22272-000080 RING, E- 8 1
10 1 26014-080162 BOLT, M8X 16 2
11 1  26979-060062 SCREW, M6X 6 1

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



O0CNP6-M01010 ENGINE RELATED OCNP6-M01010  Fig.66

Fig.66. BONNET (AI=AP4NSOIDNQ 0=

®)= ©®=

€)= (F)=

No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 1C730C-63150 SPRING,BONNET 1
2 1 1C729C-63510 SUPPORT,BONNET 1
3 1 1C730C-64110 SUPPORT, ENGINE BASE 2
4 1 7C748C-69250 BONNET ASSY,PL 1
5 2 1C729C-63270 HEADLAMP,ASSY 1
6 3 1C729C-63280 COVER,LENS 1
7 3 1C729C-63290 HEADLAMP,BODY 1
8 3 1C729C-63300 CORD 1
9 3 1C729C-63310 BULB,12VX6W 1
10 2 1C729C-63320 PLATE,SUPPORT 1
11 2 22857-400161 SCREW, 4X16 8
12 1 22137-060000 WASHER, 6 1
13 1 22857-600161 SCREW, 6X16 1
14 1 26014-060162 BOLT, M6X 16 3

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



O0CNP6-M01010 ENGINE RELATED OCNP6-M01010 Fig.67

Fig.67. FUEL TANK (=hp4 10 NG o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 1C748C-63010 TANKASSY, FUEL 1
2 2 1C729C-63021 TANK,FUEL 1
3 2 1C729C-63030 CAPFUEL TANK 1
4 2 1C729C-63040 PACKING,FUEL TANK 1
5 2 1C729C-63050 FILTER,FUEL TANK 1
6 1 1C729C-63061 HOSE,7.3X200 1
7 1 1C729C-63920 STAY,TANKA 1
8 1 1C729C-63940 STAY,TANK B 1
9 1 22157-060000 WASHER, 6 3
10 1  23000-013000 CLAMP, 13 2
11 1 26013-060162 BOLT, M6X 16 4
12 1 26013-080182 BOLT, M8X 18 2

TO ENGINE @ 10

TO ENGINE

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



O0CNP6-M01010 ENGINE RELATED OCNP6-M01010 Fig.68

Fig.68. COVER(BELT) (=hp4 10 NG o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1  1F4124-44410 BOLT, M6X10 2
2 1 1C729C-62410 RETAINER,BELT 1
3 1 1C729C-62600 COVER, BELT 1
4 1 1C734C-67300 COVER,PULLEY (U 1
5 1 26014-080162 BOLT, M8X 16 1
6 1 26014-080202 BOLT, M8X 20 1

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



0CNP6-M01010 ENGINE RELATED OCNP6-M01010 Fig.69
Fig.69. ENGINE BASE (g Pateeione o
€)= (F)=

No. Lev. Parts No. Description Qty |
A B () O (E) R

1C734C-64000 BASE,ENGINE
1C729C-64090 BASE,ENGINE SUB CMP
1C730C-64120 BOLT, 10X171

1C729C-64201 BUMPER,
26014-080202 BOLT, M8X 20
26051-100002 NUT, M10

~Njo o slw N e
N T = = N [ RS
©N A RN R R

26476-080162 SCREW, TAPPING M8X16

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



O0CNP6-M01010 SPARE SEEDLING STAND & MARKER OCNP6-M01010 Fig.70

Fig.70. DRAWING MARKER (=hp4 10 NG o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 1C730C-30240 GRIP,CLUTCH LEVER 2
2 1 1C727C-65701 PIN, SNAP 10 2
3 1 1C730C-81040 LEVER, MARKER 2
4 1 1C729C-81200 ROD,MARKER 607 2
5 1 1C729C-82600 MARKER,REAR (L 1
6 1 1C729C-82610 MARKER,REAR (R 1
7 1 1C729C-82620 ARM,MARKER L 1
8 1 1C729C-82630 ARM,MARKER R 1
9 1 1C729C-82650 SPRING,MARKER 2
10 1 22137-100000 WASHER, 10 4

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



O0CNP6-M01010 SPARE SEEDLING STAND & MARKER OCNP6-M01010 Fig.71

Fig.71. SEEDLING TRAY(SPARE) (=hp4 10 NG o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B () O (E) R

1 1 1C730C-52320 PIN, SNAP 8 1
2 1 1C729C-81000 MARKER,CENTER 1
3 1 1C729C-82002 STAY,S.SEEDLING F 1
4 1 1C729C-82130 ROLLER,RECOIL 1
5 1 1C729C-82203 STAY,S.SEEDLING R 1
6 1 1C729C-82260 STAY,S,SEEDLING 1
7 1 1C729C-82501 TRAY,SUB SEEDLING 1
8 1 1C727C-92530 MARKER, CENTER TOP 1
9 1 22137-080000 WASHER, 8 2
10 1 26014-060162 BOLT, M6X 16 2
11 1 26014-060302 BOLT, M6X 30 1
12 1 26014-080162 BOLT, M8X 16 4
13 1 26014-080202 BOLT, M8X 20 3
14 1 26014-080252 BOLT, M8X 25 1
15 1 26716-060002 NUT, M6 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



O0CNP6-M01010 SPARE SEEDLING STAND & MARKER OCNP6-M01010 Fig.72

Fig.72. LEVELLER (A4S 1N o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 1C730C-83100 SPRING, LEVELER 2
2 1 1C730C-83110 LEVELER, 2
3 1 1C730C-83120 FITTING, LEVELER 2
4 1 26014-060122 BOLT, M6X 12 4
5 1 26476-060162 SCREW, TAPPING M6X16 4

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



OCNP6-M01010 LABEL & ACCESSORY
Fig.73. LABEL

OCNP6-M01010 Fig.73

LABEL MODEL
(NOT SOLD PARTS)

(A)=AP4,N50-IDNQ (D)=
(B)= (E)=
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 1C729C-85030 LABEL, BONNET L 1
2 1 1C729C-85040 LABEL, BONNETR 1
3 1 1C748C-89010 LABEL,OPERATION L ID 1
4 1 1C748C-89020 LABEL,OPERATIONR ID 1
5 1 1C748C-89030 LABEL,ENGING OPER ID 1
6 1 1C748C-89040 LABEL,FEED CHANGE ID 1
7 1 1C748C-89050 LABEL,SEEDLING ID 2
8 1 1C748C-89070 LABEL,PLANTING QTY I 1
9 1 1C748C-89080 LABEL,ROPING ID 4
10 1 1C748C-89090 LABEL,RECOIL CAUTION 1
11 1 1C748C-89100 LABEL,CAUTION ID 1
12 1 1C748C-89110 LABEL,DEPTH ID 3
13 1 1C748C-89180 LABEL,MAT RETAINER I 1
14 1 1C748C-89190 LABEL,PTO CHANGE ID 1
15 1  22695-320321 RIVET, 3.2X 3.2 4
16 1 1C748C-89120 LABEL,MAIN CHANGE ID 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



OCNP6-M01010 LABEL & ACCESSORY OCNP6-M01010 Fig.74
Fig.74. LABEL(SAFETY) (GPAnso-eNe o
(©)= (F)=

No. Lewv. Parts No. Description

Qty I R
A (B (©) () () (F)

1 1 1C748C-89150 LABEL,WARNING GAS ID 1
2 1 1C748C-89160 LABEL,CAUTION CLUTCH 1
1 2 3 3 1 1C748C-95840 LABEL, WARNING PLANT 1
: s 4 1 1C748C-89130 LABEL,MACHINE USE ID 1

= — '
[A: %%] [Al:‘@|%_] A ef: ] 5 1 1C748C-89140 LABEL,CAUTION ENG ID 1
= 6 1 1C748C-95860 LABEL,CAUTION PLATE 1
7 1 1C748C-89170 LABEL,DANGER NO FIRE 1

4 5 6 1
—_— =

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



OCNP6-M01010 LABEL & ACCESSORY
Fig.75. ACCESSORY

17.(18) (19)

20

OCNP6-M01010 Fig.75

(A)=AP4,N50-IDNQ (D)=
(B)= (E)=
€)= (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 1C748C-33300 GEAR, FEED 26 1
2 1 1C748C-35300 GEAR, FEED 14A 1
3 1 1C748C-35350 GEAR, FEED 14B 1
4 1 1C748C-35360 GEAR, FEED 20 B 1
5 1 1C729C-44050 ROLLER, SUPPORT 2
6 1 1C730C-44100 SHOE,SEEDLING BEARER 4
7 1 1C730C-44350 REINFORCEMNT, L 2
8 1 1C730C-44360 REINFORCEMNT, R 2
9 1 1C729C-52830 WIRE, SIDE CLUTCH 2
10 1 1C729C-62050 V BELT, HP4 SA30 1
11 1 1C726C-66990 TINE, N4-SHAPE L13 4
12 1  192010-09050 FUNNEL 1
13 1 1C6052-88060 SCREWDRIVER,COMBINAT 1
14 1 1C7121-98100 BAG, TOOL 1
15 1 1C6410-98630 FEEDER, OIL 1
16 1 23061-120300 PIPE, 12X 300 1
17 1  28110-080100 SPANNER, 8X10 1
18 1 28110-100120 SPANNER, 10X12 1
19 1 28110-120140 SPANNER, 12X14 1
20 1 O0A121-EN0020 OPERATION MANUAL 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



OCNP6-M01010 LABEL & ACCESSORY OCNP6-M01010 Fig.76

Fig.76. ACCESSORY(TINE SET GAUGE) (=hp4 10 NG o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 1C7100-96090 GAUGE, TINE SET 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



OCNP6-M01010 LABEL & ACCESSORY OCNP6-M01010 Fig.77

Fig.77. ACCESSORY(SEEDLING PICK PLATE) EQ;AP"’NSO"DNQ Egz
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 1C729C-96400 PLATE, SEEDLING PICK 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2015 YANMAR CO., LTD. All RightsReserved.



Parts No. Index

Parts No.

0A121-EN0020
192010-09050

1C6052-88060
1C6054-31590

1C6054-32350

1C6220-13350
1C6280-31310
1C6290-32090
1C6301-43580
1C6410-31341
1C6410-31391
1C6410-98630
1C6550-31291
1C6550-31620
1C6550-31700
1C6557-43160
1C6560-66900

1C6560-66910

1C6670-83220
1C7100-96090
1C711C-83170
1C7121-98100
1C7170-82300
1C726C-34380
1C726C-66790

1C726C-66810

1C726C-66990

1C727C-65701

1C727C-83100
1C727C-83200
1C727C-92530
1C729C-12050
1C729C-12150
1C729C-13320
1C729C-13360

Ref. No.

Parts No.

1C729C-14300
1C729C-15000
1C729C-15100
1C729C-19050
1C729C-21010
1C729C-22050
1C729C-22100
1C729C-22400
1C729C-23050

1C729C-23060
1C729C-23260
1C729C-24300
1C729C-31012
1C729C-31150
1C729C-31200
1C729C-31210
1C729C-31250
1C729C-32402
1C729C-36060
1C729C-36070

1C729C-36090
1C729C-42100
1C729C-42150
1C729C-42300
1C729C-42330
1C729C-42580
1C729C-42590
1C729C-44050

1C729C-51350
1C729C-52010
1C729C-52020
1C729C-52160
1C729C-52251
1C729C-52300
1C729C-52410
1C729C-52480
1C729C-52500
1C729C-52550
1C729C-52710
1C729C-52760
1C729C-52820
1C729C-52830

1C729C-52900
1C729C-52910
1C729C-52990

Fig. No.

Ref. No.
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Parts No.

1C729C-53210
1C729C-55200
1C729C-55210
1C729C-62010
1C729C-62050

1C729C-62100
1C729C-62150
1C729C-62410
1C729C-62600
1C729C-63021
1C729C-63030
1C729C-63040
1C729C-63050
1C729C-63061
1C729C-63270
1C729C-63280
1C729C-63290
1C729C-63300
1C729C-63310
1C729C-63320
1C729C-63510
1C729C-63920
1C729C-63940
1C729C-64090
1C729C-64201
1C729C-65010
1C729C-65300
1C729C-77820
1C729C-77830
1C729C-81000
1C729C-81200
1C729C-82002
1C729C-82130
1C729C-82203
1C729C-82260
1C729C-82501
1C729C-82600
1C729C-82610
1C729C-82620
1C729C-82630
1C729C-82650
1C729C-85030
1C729C-85040
1C729C-96400
1C730C-11010
1C730C-11050
1C730C-11070

Ref. No.
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Parts No.
1C730C-11070

1C730C-11470
1C730C-11510

1C730C-12000
1C730C-12030
1C730C-12080
1C730C-12110
1C730C-12120
1C730C-12130
1C730C-12140
1C730C-12250

1C730C-12670
1C730C-13040
1C730C-13060
1C730C-13070
1C730C-13240
1C730C-13300
1C730C-14070
1C730C-14080
1C730C-14120
1C730C-14210

1C730C-14300
1C730C-14400
1C730C-15030
1C730C-15050
1C730C-15130
1C730C-15210
1C730C-15250
1C730C-15290
1C730C-15300
1C730C-15350
1C730C-15370
1C730C-15450
1C730C-15500
1C730C-15750

1C730C-21150
1C730C-22010
1C730C-22030
1C730C-22051
1C730C-22140
1C730C-22200
1C730C-22240
1C730C-22250
1C730C-22300

Fig. No.
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Parts No. Index

Parts No.

1C730C-22400
1C730C-22500
1C730C-22510
1C730C-22520
1C730C-22530
1C730C-22600
1C730C-23011
1C730C-23100
1C730C-23150
1C730C-23200
1C730C-23220
1C730C-23230
1C730C-23260
1C730C-23270
1C730C-23300
1C730C-23400
1C730C-24010
1C730C-24050
1C730C-24200
1C730C-26050
1C730C-26100
1C730C-26110
1C730C-26200

1C730C-26250

1C730C-26310
1C730C-26350
1C730C-26800
1C730C-26810
1C730C-30240

1C730C-31310
1C730C-31400
1C730C-31501
1C730C-31570
1C730C-31580
1C730C-31601
1C730C-31611
1C730C-32010
1C730C-32050
1C730C-32261
1C730C-32270
1C730C-32300
1C730C-32550
1C730C-33050
1C730C-33101
1C730C-34200

1C730C-35070

[EnY
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GQOOINFPOWNENWWNNENPRPORNONOUORWWNNRPRERPUONPEPNOO~NOORRPWROUOR_W

Parts No.

1C730C-35151
1C730C-35160
1C730C-35640
1C730C-36030

1C730C-36040
1C730C-36070
1C730C-36080

1C730C-36280

1C730C-36300
1C730C-36902
1C730C-36910
1C730C-36940
1C730C-39210

1C730C-41110
1C730C-41120
1C730C-41250
1C730C-41260
1C730C-41320
1C730C-42202
1C730C-42212
1C730C-42250
1C730C-42790
1C730C-43050
1C730C-43060
1C730C-43100
1C730C-43120
1C730C-43510
1C730C-43610
1C730C-44010
1C730C-44100

1C730C-44350
1C730C-44360

1C730C-44760
1C730C-46290
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42

42

42
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Parts No.

1C730C-47380
1C730C-47660

1C730C-47750

1C730C-48150

1C730C-51400
1C730C-51410
1C730C-52000
1C730C-52061
1C730C-52200
1C730C-52280
1C730C-52291
1C730C-52300
1C730C-52320

1C730C-52370

1C730C-52400

1C730C-52430
1C730C-52510
1C730C-52570
1C730C-52600
1C730C-52690
1C730C-52700
1C730C-52830

1C730C-53001
1C730C-53100
1C730C-53210
1C730C-53250
1C730C-53260
1C730C-54100
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Parts No.

1C730C-54170
1C730C-54300
1C730C-54400
1C730C-62130
1C730C-62160

1C730C-63150
1C730C-63200
1C730C-63240
1C730C-64110
1C730C-64120
1C730C-65210
1C730C-66250

1C730C-66260
1C730C-66320
1C730C-66890

1C730C-67030
1C730C-71850
1C730C-73270
1C730C-73350

1C730C-81040
1C730C-81550
1C730C-83100
1C730C-83110
1C730C-83120
1C730C-95590

1C734C-12060
1C734C-12070
1C734C-12230
1C734C-22120
1C734C-22151
1C734C-31400
1C734C-32250
1C734C-32401
1C734C-32450
1C734C-32703
1C734C-32740
1C734C-34130
1C734C-35060
1C734C-36940

1C734C-41130
1C734C-41150

Fig. No.
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Parts No. Index

Parts No.

1C734C-41500
1C734C-42540
1C734C-43080
1C734C-43150
1C734C-43551
1C734C-43600
1C734C-44522
1C734C-52640
1C734C-53300
1C734C-54200
1C734C-54250
1C734C-54350
1C734C-64000
1C734C-67300
1C748C-10100
1C748C-12200
1C748C-13000
1C748C-13030
1C748C-13350
1C748C-16110
1C748C-16120
1C748C-16150
1C748C-16210
1C748C-16280
1C748C-16290
1C748C-16310
1C748C-16340
1C748C-16350
1C748C-16410
1C748C-24110
1C748C-24120
1C748C-31340
1C748C-31350
1C748C-31360
1C748C-31650
1C748C-31670
1C748C-32501
1C748C-32510
1C748C-33300

1C748C-35300
1C748C-35350
1C748C-35360
1C748C-36010
1C748C-36020

1C748C-36030
1C748C-36040
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Parts No.
1C748C-36050

1C748C-36070
1C748C-36080

1C748C-39300
1C748C-39350
1C748C-41050
1C748C-41060
1C748C-41070
1C748C-41080
1C748C-42100
1C748C-43000
1C748C-43010
1C748C-43560
1C748C-44020
1C748C-44500
1C748C-44510
1C748C-44610
1C748C-51010
1C748C-51500
1C748C-51600
1C748C-52450
1C748C-52870
1C748C-52880
1C748C-52890
1C748C-63010
1C748C-89010
1C748C-89020
1C748C-89030
1C748C-89040
1C748C-89050
1C748C-89070
1C748C-89080
1C748C-89090
1C748C-89100
1C748C-89110
1C748C-89120
1C748C-89130
1C748C-89140
1C748C-89150
1C748C-89160
1C748C-89170
1C748C-89180
1C748C-89190
1C748C-95840
1C748C-95860
1E6102-84980
1E8559-02050

Fig. No.

42

42

Ref. No.
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Parts No.
1E8559-38980

1E8559-48150
1E8559-51670
1E8559-82820
1E8559-84960
1E8559-84970
1F4124-44410

1S6000-61220
22117-080000

22117-100000

22117-120000
22137-050000

22137-060000

22137-080000

22137-100000

22137-120000
22157-060000

22157-080000

22190-060000
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Parts No.

22190-060001
22217-050000

22217-060000
22217-080000
22217-140000

22242-000100
22242-000120

22242-000130
22242-000140

22242-000150

22242-000170
22252-000140

22252-000280

22252-000300
22252-000320
22252-000400
22252-000401
22252-000470

22272-000060
22272-000080

22272-000120

22287-080000

22287-100000

22312-060100
22312-060180

Fig. No.

27
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Parts No. Index

Parts No.

22312-060180
22351-030016
22351-030018
22351-030020

22351-040016
22351-050016
22351-050018
22351-050020

22351-050025
22351-060025

22417-160120

22417-200160

22417-200200
22417-250160
22417-250200

22451-100080
22451-160000
22486-100350
22487-080120
22487-080160
22487-080350
22487-080550
22487-080650

22487-080800
22487-081000

22487-100240

22487-100300
22487-100600

Fig. No.

42
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Parts No.

22487-100600
22487-120400
22512-050200
22522-040130
22693-320481
22693-320961

22695-320321
22695-320481

22695-320641

22857-400161
22857-500141
22857-600161
23000-013000

23061-120300
23091-060400
23414-100014
23490-080002

24101-060014

24101-060044
24101-062004

24101-062024

24101-062034
24104-060014

24104-060054
24104-062014

24104-062034

24104-062044

24104-062054
24190-060001
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24190-070002
24190-080002
24190-100002

24311-000090
24311-000120
24311-000180

24311-000450
24341-000220
24341-001400
24421-123207
24421-173007
24421-174009

24421-203208
24421-204707
24422-153007
24430-122204

24550-014120
24761-060000

25210-430421
26013-060162
26013-080162

26013-080182
26013-080202
26013-080302
26014-060122

26014-060162

Fig. No.
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66
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9
12
9
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4
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Parts No.

26014-060202
26014-060302
26014-080162

26014-080202

26014-080252

26014-080302

26014-080652
26014-080802
26016-060122
26016-060182
26016-060354
26016-060454
26016-080252

26051-060002
26051-080002

26051-100002
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Parts No.

26116-050122
26116-060302
26116-080752
26366-050002
26450-060122
26476-060162
26476-080162
26557-060252
26577-050122
26716-050002
26716-060002

26716-080002

26717-050002
26736-140002
26756-100002
26757-080002

26776-100002

26776-140002

26979-060062
27260-150000

27260-170000
28110-080100
28110-100120
28110-120140
7C7480-16110
7C7480-16310
7C748C-39100
7C748C-49100
7C748C-52910
7C748C-59400
7C748C-69250
7C748C-89120

Fig. No.

Parts No.

Fig. No.

Ref. No.

Parts No.

Fig. No.

Ref. No.

Parts No.

Fig. No.

Ref. No.
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